For Serial Nos.
600,000 & Higher

Ale

MFG. CO. INC.

PARTS MANUAL

LAZER Z XS

DIESEL MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/No)

Date Purchased

Part No. 109-2927 Rev. A



EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available
only in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental
United States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air
charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no
responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by
3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are:
Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and
5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United
Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day
or Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be

ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
(@feTo] 115 [o €10 11 ] o J 19-20
Dol [ €] (o 11 o P 3-5
DTor= I €] o]0 o ISP 23-24
Electrical Diagram ...........ccooovviiiiiiiiiiiceece e, 26
Electrical GroUP .....cocvuiiiieii e 25
Electrical Logic Schematic...........cccooooviiiiiiiiiii e, 27
ENGING GrOUP oovvnieiiieeeee e 15-16
ENngine Deck Group ......cccvuiiiiiiiiiiiiceeece e, 17
Front Frame GroUP .......ooeuiiiiiiii e 7-8
U I ] (0] U] o PP 11-12
Hood and Panel Group .......ooeeveviviiiiieiieees e 18
Hydraulic GroUpP.........coeeiiiiiieiie e 21-22
Main Frame GrOUP......cooeuuiiviiiiieeiiiiee e e e e 9-10
Motion Control GroUP ........cevveeiieiiie e 14
Park Brake Group .......cooveviiiiiiiiiieeeee e 13
Spindle ASSEMDIY ..o 6



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303334 Washer, Spring Disk 5/16 ............c......... 1 22 | 109-2100 Asm, Deck W/Decals 60" ............c......... 1
2 | 1-303537 Stud, Belt Shield ..........ccccoeeriiiiiniiicns 2 109-2103 Asm, Deck W/Decals 66" ...................... 1
3 | 1-322110 WId, Belt Guide.........ccccceeerviiiiiiiieeee. 1 109-2105 Asm, Deck W/Decals 72" ............ccccuee.. 1
4 | 1-323385 KNOD .o 2 23 | 1-633127 Belt 60" ...c.eeiiieiiieeeee 1
5 | 1-323417 Washer, Belt Shield ............c..ccocovveennne. 2 109-0775 Belt 66 ... 1
6 | 1-603805 Sheave, ldler........ccoocviiiiiiiiiiie 1 1-643052 Belt 727 .o 1
7 1-633109 Sheave, Flat [dler..........cccoeeevnininininnnnn, 2 24% | 109-2095 Kit, Idler Arm W/Bearings ...........ccccce..... 1
8 | 1-633456 Bushing, Idler.........ccccooviiiniiiiiiic, 2 25 | 302-40 Zerk, 90° 1/4-28......cccoveveiiiiiiieienean 1
9 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccccuveenne 1 26 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 1
10 | 98-5975 Washer, Spring Disk 3/8 ........cccceeeeen. 3 27 | 323-11 Screw, HH 3/8-16 X 2 1/4......ccccevvunneenn. 2
11 | 103-2916 Guard, TOP.....ooicueeeiiiieeiiie e 1 28 | 3230-18 Bolt, Carriage 5/16-18 x 5/8.................... 9
12 | 103-3330 SPING ceiiieiiiie e 1 29 | 3230-16 Bolt, Carriage 5/16-18 X 7/8 ................... 2
13 | 103-3504 Bearing, Spherical............ccocoeeiiiiiennnn. 2 30 | 3234-11 Screw, HH FLG 3/8-16 X 1......ccccocvvvennnn 1
14 | 103-3505 Seal, Double Lip.......coooviiiiiiiieiiiiiiieenn. 1 31 | 3256-23 Washer, 5/16 SAE .2
15 | 103-3506 Seal, Single Lip.....coccoveviiiiniiiciiiiees 1 32 | 3256-24 Washer, 3/8 SAE.......cccccviiiviiiiie 3
16 | 103-5677 SPACEN ...t 1 33 | 3256-3 Washer, 5/16 Std..........ccccevvveviiiienenennn.
17 | 103-8103-01 Latch, Belt Shield.............ccccvvvvvvvvinnnnnns 2 34 | 3256-4 Washer, 3/8 Std.........

18 | 109-2097 Asm, Shield W/Decal 60" RH................. 1 35 | 3290-357 Nut, Whizlock 3/8-16
109-2133 Asm, Shield W/Decal 66" RH................. 1 36 | 3296-29 Nut, Nyloc 5/16-18........cccceevvvviiiiiennn. 2
109-2135 Asm, Shield W/Decal 72" RH................. 1 37 | 3296-39 Nut, Nyloc 3/8-16 .1

19 | 109-2096 Asm, Shield W/Decal 60" LH ................. 1 38 | 32120-10 Ring, Retaining ..........cccocovviviiieiiiiennn. 2
109-2132 Asm, Shield W/Decal 66" LH ................. 1 39 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveenen.
109-2134 Asm, Shield W/Decal 72" LH ................. 1 40A | 109-2380 Asm, Deck Complete 60”.

20 | 105-7699 Strip-Seal, 3" ... 4 109-2381 Asm, Deck Complete 66"

21 | 106-7159 O-RiNG ..o, 2 109-2382 Asm, Deck Complete 72"............ccce.ee 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
A Complete deck assembly includes all items from pages 3 — 6 except items ( #8, #16, #28, #31,#38, and #40 from

page 5) and includes mule drive belt from page 15.

%Kit also includes items #10 & #37.




DECK GROUP

33— Install open end
. of seal outward




DECK GROUP (cont.)

13

72" Only

11@(
10
o
2

Torque fo
75-80 ftbs

Small sheave must be
positioned above large
sheave as shown.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disk 5/8 ............cccccouuee. 1 26 | 109-2099 Asm, Discharge Chute...........ccccceevnnnne 1
2 | 1-632199-01 WId, Pin Deck Strut..........cccccoverevvecrnrnnnn. 2 27 | 3211-46 Screw, HH 3/8-24 x 2 Gr8..........ccovnee. 6
3 | 1-633029 Balljoint.......cooooiiiiiiiie e 2 28 | 3217-11 Nut, Hex 5/8-11......cccccovviiiiiieiiiiennen. 2
4 | 1-633447 Chain, Deck Lift ......cccooovevvieiiiiiienee 4 29 | 3219-6 Nut, Hex 5/8-18........cccovviviiienricieene 3

5@ | 1-643393 Jackshaft, Lazer.......c..c.cccoeviviiiiinninens 1 30 | 3231-22 Bolt, Carriage 3/8-16 X L.......c.ccovvveennee. 10
6 | 63-8410 WaSher ..., 6 31 | 3253-8 Washer, Lock 5/8 ........cccccveviviiiiiiiniene 2
7 | 98-5975 Washer, Spring Disk 3/8..........ccccccoveueen. 12 32 | 3230-16 Bolt, Carriage 5/16-18 x 7/8.................... 3
8 | 103-8543 Asm, Strut 60”........cceoviiiiii 2 33 | 3256-24 Washer, 3/8 SAE......c..ccccoioiiiiiiiee 8

103-8544 Asm, Strut 66" & 72" ..........ccoeeiiiiie. 2 34 | 3256-82 WaAShEr ... 3
9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 35 | 3290-357 Nut, Whizlock 3/8-16 ..........ccceevvveennnnn. 2
10 | 103-2535 Spacer, Guard Bottom ............c.ccceveenene. 1 36 | 3296-29 Nut, Nyloc 5/16-18........ccccevvviveiiiiennne. 7

11@ | 103-2544 Asm, Jackshaft Housing ...........ccccceenee. 1 37 | 3296-39 Nut, Nyloc 3/8-16.......ccccuvveiriiieriiieeee. 14

12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 38 | 32128-37 Nut, Whizlock 7/16-14 ..........ccccovuveenne. 16
13 | 103-3249 Asm, Jackshaft .........ccccocoeriiinicniicnnn, 1 39 | 109-2098 Kit, Anti-Scalp Roller............c.ccvcevennee. 6
14 | 103-5364 Axle, Anti-Scalp Roller ...........ccccecvenen. 6 40 | 327-28 Screw, HH 5/8-11 X5 1/2......cccceevvureannnn 2
15 | 103-8415 Roller, Anti-Scalp .......cccoovvvvivenieiiiennnn 6 41 | 109-0694-01 WId, Dogleg 60".........cccceerrrererieeeniinnenns 1
16 | 103-9792 Asm, Chain DecK..........ccocevvvviniinieennnn. 4 109-0821-01 WId, Dogleg 66"..........cccceeernreeenieeeninnn. 1
17 | 109-0497 Chute, Discharge LZ ...........ccccoevvennenne. 1 109-1039-01 WId, Dogleg 72"........ccocvuveeriieeeiieeeainnn 1
18 | 109-0498-03 Hinge, Grass Discharge...........cccccceeee. 1 42 | 109-0701-01 WId, Baffle Front Adj LH 60".................. 1
19 | 32128-20 Nut, Whizlock 5/16-18 72"............ccoeevee 2 109-0822-01 WId, Baffle Front Adj LH 66".................. 1
20 | 3256-3 Washer, 5/16 Std 72"........ccccceevevirennnne 2 109-1044-01 WId, Baffle Front Adj LH 72" .................. 1
21 | 103-9423-01 Deflector, Discharge 72" ..........cccccoveeen. 1 43 | 109-0704-01 WId, Baffle Front Adj RH 60" ................. 1
22 | 322-4 Screw, HH 5/16-18 x 7/8 72" .................. 2 109-0823-01 WId, Baffle Front Adj RH 66" ................. 1
23 | 302-19 Zerk, 1/4-28 Str..coevceeiiiieceeee e 4 109-1047-01 WId, Baffle Front Adj RH 72" ................. 1
24 | 322-5 Screw, HH 5/16-18 X L.....cccovvervienieenne. 4 44 | 103-1355-01 WId, Deck Strut-Std 60”............cccevvneenne 2
25 | 323-6 Screw, HH 3/8-16 X 1....ooooviiiiiiiiiine. 4 103-0100-01 WId, Deck Strut-Std 66" & 72" ............... 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

5




SPINDLE ASSEMBLY

Torque to 90-110 ft-lbs — [ 7
19
"

14

-

12

Torque to \\18/B/

Torque to
160-185 ft-lbs

20

Apply Pro-Lock, Nut Type
(PN 1-840022, .5ml tube) to threads
after assembling into spindle housing item #15

Apply lubricant to threads as needed
to prevent seizing. Copper based
antiseize preferable.

55-60 ftbs Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete.............. 3 21 | 103-8240 Blade, Low Lift 60".........ccoevveeeviiiennn. 3
2 | 1-513435 Washer, Spring Disk 1/2 ...........cccceenneee. 3 103-8396 Blade, Medium Lift 60".............cccoevennee. 3
3 | 92-5581 Retaining Ring, Internal..............cccccoe... 3 103-8239 Blade, High Lift Solid 60" ....................... 3
4 | 103-3037 Bushing, Splined..........cccccovieiiiiiennnn. 3 103-8244 Blade, High Lift Notched 60".................. 3
5 | 109-2064 Asm, Bearing W/O-Rings... .6 103-8432 Blade, High Lift Ls 60" ........

6 | 103-5895 O-RiNG vt 12 103-8431 Blade, High Lift Ls Solid 60"

7 | 3296-41 Nut, Nyloc 5/16-18 .......ceeevviiveiiiiiieninne. 3 W | 103-8107 Blade, Mulch 60".........cccooiiiiiiiiiiiene. 3
8 | 103-9504 Guard, Bottom ........cccocoveviiienienee 3 103-9616 Blade, Low Lift 66" ..........ccoovverriiieeninnne 3
9 | 103-9506 Spacer, Bearing .........cccocvveeiiiiiiiiiniens 3 103-9619 Blade, Medium Lift 66"...............ccccevnnee. 3
10 | 103-9522 Spacer, Splined Stepped .........cccccveene 3 103-9617 Blade, High Lift Solid 66" ....................... 3
11 | 103-9523 Spacer, Splined .........cccoooviiiiiiiiiiies 3 103-9618 Blade, High Lift Notched 66"

12 | 103-9539 Asm, Cutter HousIiNg...........cccevvvueeennnnn. 3 103-9620 Blade, High Lift Ls 66" ...........cccccvvennnnen.

13@ | 103-9540 Spindle, Double Spline.... .3 103-9621 Blade, High Lift Ls Solid 66" ....

14 | 103-9541 Asm, Spindle Housing............cccccueeennen. 3 W | 103-9612 Blade, Mulch 66".........c.ccooiiiiiiiiiieee.
15 | 109-0764 Asm, Housing W/Studs............cccceeennnee. 3 103-9622 Blade, Low Lift 72" ........ccoeiiiiiiiiiee,
16 | 109-0914 Sheave, Blade Drive 60" ..............cccoeneee. 3 103-9625 Blade, Medium Lift 72"...........c.ccoevennnne
109-0929 Sheave, Blade Drive 66" .............cccceeenee 3 103-9623 Blade, High Lift Solid 72" ............c..cc.....
109-1005 Sheave, Blade Drive 72" .... 3 103-9624 Blade, High Lift Notched 72"....
17 | 109-1058 Nut, Spindle 7/8-14 ..........ccocoeeivieiennnn. 3 103-9626 Blade, High Lift Ls 72" ........ccoeeviiienen.
18 | 3213-6 Screw, HH 1/2-20 X 2 1/4 ...c.ccvvveviniene 3 103-9627 Blade, High Lift Ls Solid 72" .................. 3
19 | 3256-7 Washer, 5/8 Std.........cccccoevriiiiiiniennn. 3 B | 103-9613 Blade, Mulch 72".........ccccoiiiiiiiiiieee 3
20 | 3296-39 Nut, NyloC 3/8-16 .....cccvvviiiiiiiiiiiiieinen, 18

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60"), MK665 (66”), and
MK725 (727).
® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and
bearings. DO NOT use a copper or nickel based antisieze.

6




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) .........ccccceeeeenne 1 29 | 3256-7 Washer, 5/8 Std Flat.................oooeveeenn. 4
A | 109-2073 Asm, Front Frame (66”) ............ccceeenunnen. 1 30 | 1-643015 Spring, Deck Support...........cocovevcieienins 2
A | 109-2074 Asm, Front Frame (727") .......cccovveeeennnne 1 31 | 103-4882 Cap, Grease .....ocoeveveeeieieeeeeeeeeeeeeee 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccccocvveevineenne 5 32 | 3218-6 Jam Nut, 5/8-11.....ccccecviiiiiiiiiiieiiiees 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

W/DECAIS ... 1 W/DeECA........ccocviiiiiiiieiiiiceiec e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease.......ccccovvuveeriiiiiniieesiieeens 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster WIdmt.......ccceevvviviiniiiiniiieiinene 2
6 | 1-633295 Grip, Lift LeVer .....ooviiiiiiiiiiicicce 1 36 | 3296-51 Nut, 3/4-10 NylOC.......ccovvviiriiiiniiieee, 2
7 | 103-9529-03 Arm Wldmt, Deck Lift...........cocovvvevinnnne 1 37 | 1-633508 Washer, Spring DisK..........cccccocvvveiinnenne 6
8 | 1-633325 Spring, COMPression .........cocveeevcveeenens 1 38 | 325-39 Screw, 1/2-13 X9 1/2....covciiiiiiiiiiics 2
9 | 3256-24 Washer, 3/8 SAE Flat ..........ccccoecvveennne. 1 39 | 1-811010 PlUG .o, 2
10 | 3296-39 Nut, Nyloc 3/8-16 ........cuvveeeeeeiiiiieeeeeene 4 40 | 103-2768 Guard, Seal ... 4
11 | 32151-103 E-RiNG..ccoiiiiiiiiiiiic 5 41 | 3296-23 Nut, 1/2-13 NylOC......oeevviiiiiiiiiiiiiee. 2
12 | 1-633068 Arm, Deck Lift.........cooovvviiiiiiiiiiiiiiiiiieen, 2 42 | 3230-1 Bolt, Carriage 5/16-18 x 3/4 ................... 4
13 | 1-633889-01 Plate, Deck Lift...........uevvvvviviieneiiiiiininnnnns 1 43 | 103-0063 Seal, Bearing......cccccceeiviiiiiiiieeen 4
14 | 1-632899-01 WId, Deck Lift Plate ...........cccoveeevcineennnns 1 44 | 1-633585 Bearing Cone.........cccceevviiiiniiieniiiee, 4
15 | 1-633082 Bushing, Lift Lever........ccccccoviiiiieienennnn. 1 45 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnnn 4
16 | 103-8275 Stop, Deck Height..........ccoeeiniiiiiicns 1 46 | 103-5156 AXxle, CaSter.......ccoveiviiiiiiiieeee 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ...cccvvviviiiiiiiies 1 47 | 103-1918 BUSKhING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ..........ccocovvieeeeennn. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.............ceeeeieienn. 2
19 | 1-806005 Hairpin Cotter.........cccovviiiiniiieiiieceeee, 1 49 | 32151-29 Ring, Retaining ..........cccocovviviiieiciienen, 2
20 | 323-9 Screw, 3/8-16 X 1 3/4 ...cccvvviviiiiiiiies 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4............. 2
21 | 98-5975 Washer, 3/8 Disc Spring ........ccccceeeveee. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16............cccvvvvveveeenn. 15 524 | 103-3051 Spacer, NUt ..., 4
23 | 323-6 Screw, 3/8-16 X 1..cocvveeviiiiiiiiieciiieeee 1 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic) .. 2
24 | 323-7 Screw, 3/8-16X1 1/4 .....ccccvvviriiiiiiiiicis 12 54 | 3218-2 Jam Nut, 5/16-18.......ccccevviiriniiiieiinnnne 2
25 | 3256-29 Washer, 7/8 SAE Flat ............ccoccvveenene. 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH)................ 1
26 | 1-633096 Rod, Deck Lift .....ccccvveiiiiiiiiiiiieie 2 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH) ............ 1
27 | 3217-11 Nut, 5/8-11 Regular...........c.coceeevuveennnnn. 6 57 | 1-523157 Washer, Spacer..........cccccovviviniieencnnene 2
28 | 1-633441 Swivel, Deck Mount ...........ccocovveviiieenis 4 58 | 103-2047 Asm, Deck Lift Spring........cccccvcvvevcnnenne 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.




FRONT FRAME GROUP




MAIN FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 BUMper................. 28 | 109-2075 Asm, Console(103-8273-03) W/Decals.. 1
2 1-633964-03 Stop, Park Brake 29 | 322-3 Screw, HH 5/16-18 X 3/4........cccoevuuneeenn. 6
3 322-5 Screw, HH 5/16-18 X 1.......cceveeviiirinnnnn. 6 30 | 3256-23 Washer, 5/16 SAE........c.ccoeiiieeeeeniiinns 6
4 323-39 Screw, HH 3/8-16 X 5......ovvveeieiiiiiiien. 2 31 | 3296-42 Nut, NyloC 1/4-20.......coeveiiiiiiiiiieeeaeias 2
5 3296-29 Nut, Nyloc 5/16-18 ........coevveeiiiiiieeeeeane 6 32 | 3256-14 Washer, #10 Std........c.cceeeeiiiiiiiieeeniiiees 8
6 | 3296-39 Nut, Nyloc 3/8-16 .......c.cvveeeeeeiiiiieeeeeene 3 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............ 2
7 | 32128-20 Nut, Whizlock 5/16-18............cceecuvvennnne. 4 34 | 98-5975 Washer, Spring Disk 3/8..........cccccoeveee 8
8 323-6 Screw, HH 3/8-16 X 1......c.oevveeeeiiiiiieenn. 10 35 | 1-523420 BUMPET ...ttt 2
9 3290-357 Nut, Whizlock 3/8-16...........coccuvreeeeennne 10 364 | 109-0060 Kit, XP ROPS
10 | 103-5519 37 | 107-1883 Kit, Bottom Cushion
11 | 242-50 38 | 107-1886 Kit, Switch...

12 | 103-4962 39 | 107-1887 Kit, AIMIeSt.......ccovvvviiiiiiiiiiiiiiiieiiieeeeeee,
103-4963 40 | 107-1884 Kit, Shock Absorber............ccocoeieinninnes 1
1-633992 41 | 107-1882 Kit, Back Cushion ............cccccevvvevivinennn, 1

13 | 109-3200 Asm, Engine Deck (103-7529-03) 42 | 110-0883 Kit, Seat Belt..........ccceeviiiiiiiiicc, 1

W/DECAIS ......coevvvvveiiiiiiiieieeeeeeeeeeeeeeeeeae 1 43 | 3212-4 Screw, HH 7/16-20 X 1.0 c.covvvveeeeeeeen. 2

14 | 103-5161 Link, XP Seat Stop........cccccoeveeivureenenne. 2 44 | 1-603610 Washer, Spring Disk 7/16..............cc...... 2

15 | 107-1881 Kit, KNOD ..coovviiiiiiiiiieeeeeeeeeeeee 1 45 | 107-3155 Cotter, Hair Pin Double Loop.................. 2

16A | LSSEAT Seat, SUSPENSION........coivviiieeeeeiiiiiieenn. 1 46 | 325-13 Screw, HH 1/2-13x31/4...................... 2
17 | 1-633872-03 Stop, Se€atl........uevurererereririnininininiiininininens 2 470 | 103-4553 Asm, Rops Fold Pin........ccooccivieieniinnes 2
18 | 107-1885 Kit, Weight Indicator. .1 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13..........2
19 | 107-0075 BUSHING.....coiiiiiiiieeee e 1 49 | 3296-73 Nut, NyloC 1/4-20.......coeveiiiiiiiiiieeeaeias 2
20 | 109-2759 Link, XP Lower Seat Stop ............ccccueee.. 2 50 | 109-2365 BUMPET ... 2
21 | 103-3666 AsM, CUBDY .....ccoiiiiiiiiiiiieee e 1 51 | 3296-69 Nut, Nyloc 5/16-18........ccvvveeeiiiiiiieeeene 4
22 | 32122-28 Screw, Truss HD #10-24 X 1 .................. 4 52 | 109-1813 Asm, Seat Frame .........ccccceeeveeeviiiiiienens 1
23 | 3296-2 Nut, Nyloc #10-24 .......covvveieeeiiiieeeeeee 8 53 | 323-9 Screw, HH 3/8-16 X 2....ccuvvveeeieeeiiienn. 1
24 | 3256-4 Washer, 3/8 Std.......ccuvveiiiiiiiiiieeeee 1 54 | 103-5520 Latch, Seat .......ccceeeiiiiiiiiiieeeeeeee 1
25 | 107-1880 Kit, Seat Track .........ccccuveeeeeiniiiiiiieeeeene 1 55 | 103-7599-03 GUAN ...veveeeeiiiiiiiie e 1
26 | 103-3790 Latch, Cubby DOOF .........ccoveeiiiiiiiieeene 1 56 | 109-2394 U-DOIt . 2
27 | 3290-500 Screw, PPH #10-24 X 5/8.........ccccvveeeenn. 2

Exmark black touch up spray paint — Gloss black

B Includes ROPS fold pin plus hairpin, item #45.

€ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42. Items
#51, #55, & #56 are not included.

A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #44 pg. 25).

Does not include seat belt assembly item #42.




MAIN FRAME GROUP

m
(@)
|
(2]
XL
e
=
-
2
-
[72]
=

HOLES TO THE REAR

10



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line........cccoovveiniiiiiiiicens 11 24 | 108-3682 Hose, Fuel Line 61" ..........ccceeeviviennnen. 1
2 | 3296-2 Nut, Nyloc #10-24 ......coovveiiiiiiiiecee. 3 25 | 108-5928 Swivel, Cable Stop.........cccoevveeeiiviennnen. 1
3 | 1-603175 Knob, Ball .......c.ccooveviiiiiicenc e 1 26 | 109-0274 Hose, Fuel Line 16" ........c..cccevvvvieeninnne 1

4¢ | 1-633023 Stud, Fuel Tank ........cccoevvvveiieniieneee. 6 27 | 109-0275 Hose, Fuel Line 32" ........ccoovveviiiieene 2
5 | 1-633349 Spring, COMPression .........ccocueeevieeennns 6 28 | 3296-47 Nut, Nyloc 5/16-18 Thin..........ccccceennnee. 6
6 | 1-643312 Clip, LOOM ...oiiiiiiieiiiiceee e 1 29 | 109-0289 Hose, Fuel Line 42" ...........ccoeeviiennnnn. 1
7 | 1-643115 Tie, Cable 11.4 .....cooveiiiiieeceeee 4 30 | 109-0302 Hose, Fuel Line 24" ...........ccevviieennne 1
8 | 1-643234 Valve, Fuel Dual FIOW ...........ccoeevenninne 1 31 | 109-0310 Hose, Fuel Line 5 1/2" .........ccocvvvivennnne 1
9 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 32 | 109-0347 Cap, Fuel (Diesel).......cccooveeiriiieiiiienns 2
10 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccceenee. 2 33 | 109-0792-03 Bracket, Fuel Pump Mounting................ 1
11 | 1-807533 Bolt, Carriage #10-24 X 5/8 ..........c..ce.... 1 34 | 109-3567 Asm, Control Panel W/Decals ............... 1
12 | 103-6564 Kit, Fuel Gauge........ccccoevverveinieireenene 1 35 | 3256-23 Washer, 5/16 SAE ..........ccccovevniieeiinenne 15

13<> | Kubota P/N 12581-43012 Fuel, Filter ................. 1 36 | 109-2660 Cable, Throttle ..........ccoceveeevieiienee. 1
14 | 103-1193 Clip, Loom Half .......cccooviiiiiiiee 1 37 | 109-2678 Element, Fuel Filter ..........cccccovviennnen. 1
15 | 103-2595 Connector, Fuel 1/4 X 5/16 ...........c........ 1 38 | 3256-14 Washer, #10 Std.......ccccooeerveiiieniinineenne 1

16% | 103-2605 Fitting, Fuel Bulkhead W/Strainer .......... 2 39 | 3220-1 Nut, Jam 1/4-28 .......cceveiiiieiieeiiee 2

103-2784 O-TING. e 1 40 | 109-3491 Hose, Fuel Line 30" .........ccooveeeviniennnnn. 1

17% | 103-2615 41 | 110-0047 Hose, Fuel Line 2 3/8" .........ccocvvvvennnnne 1

103-2785 42 | 110-4104 Hose, Fuel Line 11" ........ccoovvevviiieenne 1

18% | 109-3611 43 | 321-5 Screw, HH 1/4-20 X 7/8........cccovvvvennenn. 2
19 | 32128-33 44 | 322-3 Screw, HH 5/16-18 X 3/4......cccvvvevennne. 4
20 | 32128-20 45 | 322-4 Screw, HH 5/16-18 X 7/8........cccvvevennnne. 1

21V | 109-2661 46 | 353-707 Adapter, 90° .....oooiiiiiii e 2

22% | 109-3612 Asm, Fuel Tank (RH) .........ccccceiiiinnns 47 | 2412-108 Clamp, HOSE......ccvviiiriieeceecee e 9

23<> | Kubota P/N 1G639-5203-0 Pump, Fuel 48 | 321-3 Screw, HH 1/4-20 X 5/8......cccccvviiennnnnne. 2

& Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
<> Refer to Engine Owner’s Manual.

VvV Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

* Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

11




FUEL GROUP

12



PARK BRAKE GROUP

16

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......ooiiiiiiiiiiie e 2 21 | 325-17 Screw, HH 1/2-13 x 4 (60") .....vvvevvveenns 8
2 | 109-2230 Spring, Brake Rod...........ccccovviiiiiinienns 2 325-20 Screw, HH 1/2-13 x 6 (66" & 72")........... 8
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap.......ccceevvvvreennnnen. 2 22 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevvveennnnn. 4
4 | 3296-39 Nut, Nyloc 3/8-16......ccocvveeiiiiiiiieieiiee. 4 23 | 3253-7 Washer, Lock 1/2 .......cccovviiiniiieiiinne
5 | 3218-3 Nut, Jam 3/8-16 .......cccevvvververineenn 2 24 | 3256-4 Wasbher, 3/8 Std.........

6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 25 | 3272-10 Pin, Cotter 1/8 x 3/4
7 | 1-633268 Grip, Brake Lever.........cccccevviiieiiinienns 1 26 | 1-806800 Pin, Cotter 9/64 x 1 1/2.......ccoevvuvrennnn. 2
8 | 103-9761 Band, Brake........ccccoeeiiiieeniieeiniice e 2 27 | 1-523157 Washer, Spacer..........ccccovvevenciieenineene 2
9 | 1-809036 Nut, Slotted 1-20........ccccveeriiiiiiiiieenee. 2 28 | 103-1117-03 Lower Brake Linkage ..........c.ccccevvuvvennnne 2
10 | 1-633380 Spacer (Short)(60")......... ) 29 | 103-5243-03 Brake Shaft
1-633060 Spacer (Short)(66” & 72")......cccceevvveeenne 4 30 | 103-0844-03 Bracket, Brake (60"
11 | 1-633382 Spacer (Long)(607).......cccvvveerrieieiiinieanns 4 103-0810-03 Bracket, Brake (66" & 727) ........ccceeevneen. 2
1-633062 Spacer (Long)(66” & 72") .....cccueeeviveeennns 4 31 | 1-633131 YOKE .ot 2
12 | 1-633102 Bearing, Flange..........ccccceevnieiinniennn. 2 32 | 3219-3 Nut, HexX 3/8-24.......cccevviiiiiiiiiiiee, 2
13 | 103-0051 Spacer, Brake Retainer............ccccccceeene 2 33 | 3257-42 Key, Woodruff 5/16 X L .......ccoevvvvvrennnnn. 2
14 | 1-633144 Pin, Trunion ... 2 34 | 103-0384 SPACET ..ot 6
15 | 103-0590 Asm, Wheel Hub W/Studs & Drum........ 2 35 | 103-0374
& | 1-633926 Studs, Wheel .......cccooiviiieiiiiiiiciee, 36 | 322-9
16 | 3234 Screw, HH 3/8-16 x 3/4 37 | 32151-48
17 | 323-10 Screw, HH 3/8-16 X 2......ccvvvevviriieiennen 2 38 | 103-1708
18 | 103-2399 Pin, Clevis Spring 3/8..........cccceevuveennnen. 1 39 | 1481
19 | 1-808284 Pin, Clevis 3/8 X L .....ccceiirieiiiieicniens 40 | 1-808285

20 | 103-0131 Nut, Square 1/2-13

Exmark black touch up spray paint — Gloss black
4 Not lllustrated.

13



MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE oot 2 23<-| 1-803022 Setscrew, 5/16-18 X 5/8 .........ccccvceveenen 2
2 | 103-4079 DampPer.......cooviiiiiiiiieeiice e 2 24 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeviiiiiniiiene. 6
3 | 1-543017 Balljoint (RH).......cccooeiviiiiiiiiiiiicc 2 25 | 3219-2 Nut, HeX 5/16-24.........ccccoviviiiiiciiennn. 8
4 | 1-603735 Bushing, NYION.......cccccoociiiiiiiiiiice. 2 26 | 1-804524 Nut, Hex 5/16-24 (LH)........cccovevcvvrennnn. 4
5 1-603737 Bolt, Neutral Return .............cccovvvevenene. 2 27 | 3220-2 Nut, Jam 5/16-24 ..........c.ccccuvvvnvnrnriinnnnnnns 2
6 | 1-603807 SPING cvveieiiiie e 2 28 | 3256-2 Washer, 1/4 Std.........cccccevviiiiniiieninnene 2
7 1-633102 Bearing, Flanged...........ccccccovniiiiinnnnnnn. 4 29 | 322-14 Screw, HH 5/16-18 X 3...........ccceeeeeennnn. 1

8% | 103-3457 Asm, Lever W/Grip (LH)......ccoevvveeennnn. 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2.......cccocveenen 1
9 | 103-3458 Asm, Lever W/Grip (RH) ........ocovvveennnn. 1 31 | 3290-357 Nut, Whizlock 3/8-16 ...........ccceevvvvennnnn. 8
10 | 103-4787 WId, Motion Control Bracket (LH)........... 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2.....ccooveiiiiiienn. 2
11 | 103-4788 WiId, Motion Control Bracket (RH).......... 1 33 | 1-808280 Pin, Clevis 5/16 X 1 .....ccccovvvieviiciiienne. 2
12 | 103-5182 Link, Hydro Connecting (RH) ................ 1 34 | 3296-29 Nut, Nyloc 5/16-18........cccceovvvviviiiennn. 4
13 | 103-3065 Link, Hydro Connecting (LH) ............... 1 35 | 103-5192 Spacer, Hyd Control (RH) ..........c.cceeeuee 1
14 | 1-633152 Balljoint (LH) ......ooooiieiiiiiicce 2 36 | 103-0194-03 WId, Pump Control Arm...........ccceevunnenne 2
15 | 103-0407 Arm, Control Shaft ...........cccoeevviiiinnn. 2 37 | 103-1361 Spacer, Hyd Control (LH)..........cccccveene 1
16 | 98-5975 Washer, Spring Disk 3/8 ........cccceeeeenn. 4 38 | 103-3456 Grip, Motion Control Handle................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp.........c..... 4 39 | 103-3060 Knob, Tracking ........cccccociiniiiniiennnn. 1
18 | 32128-20 Nut, Whizlock 5/16-18............cocevveennnnn. 8 40 | 1-323245 Spring, COMPression .........c.oocvvevcieeeeens 3
19 | 322-6 Screw, HH 5/16-18 X 1 1/4 ........ccccuvenne 2 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
20 | 3234 Screw, HH 3/8-16 X 3/4 ........cccvvevciiiennn 8 42 | 103-5190 Asm, Tracking Rod Linkage (RH) .......... 1
21 | 323-6 Screw, HH 3/8-16 X L.....cceevvviiieiiiiennns 4 43 | 3217-6 Nut, HeX 5/16-18.........ccccovirirviiiiiiennen. 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 ......coeeevvvienne 6

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
<> Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14




ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description

1 | 1-303334 Washer, Spring Disk 5/16 38 | 103-9891 SPACET ..ttt

2 | 1-543610 Washer ..o, . 39 | 104-3082 Nut, Nyloc M8-1.25 Flg ....

3 | 1-603610 Washer, Spring Disk 7/16 40 | 108-5922 Bracket, Throttle Support

4 | 1-805005 Washer, Lock 5/16 Heavy...................... 3 41 | 109-0787-03 Bracket, Muffler Mounting..............c....... 1

5 | 1-807014 Key, Woodruff 1/4 X 7/8 .........cccuveeeeennn. 1 42 | 109-0789 Fan ... 1

6 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4 ............... 1 43 | 109-1211 Solenoid, Fuel..........ccccooiiiiiiiiiniiee. 1

7 42-9600 Washer, Lock M10...........cccoeevvvviiiinennn. 12 44 | 109-2783 Gasket, Exhaust ............cccccvvvvvvviviinnnnnnn, 1

8 | 63-7790 Screw, HH M10-1.25 x 1.25mm ............. 12 45 | 109-2819 Latch, Air Cleaner........cccccceeveiiiieeeeeenne 2

9 83-1040 WaAShES ....ocoviiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeee 2 46 | 109-2820 Ejector, Air Cleaner..........cccccoovuuveeeeenne 1
10 | 86-1990 Washer ... 1 47 | 109-2901 Belt. i 1
11 | 93-6099 Washer ... 4 48 | 109-2974 ClUtCh . 1
12 | 98-5975 Washer, Spring Disk 3/8 L1 49 | 322-3 Screw, HH 5/16-18 x 3/4.. ...8
13 | 100-2436 Asm, Hood Air Intake W/Clamp.............. 1 50 | 3225 Screw, HH 5/16-18 X 1......c.cceeeeviiiiinnnn. 2
14 | 103-0608 Balljoint ........oveeeeieiiie e 2 51 | 323-12 Screw, HH 3/8-16 X 2 1/2......ccceevvunneenn. 2
15 | 103-1022 Isolator, Rear .........cccceevvvvviviiiiiiiiieiiienens 1 52 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 1
16 | 103-1058 Bracket, Air Filter ..........cccccooviiiiienennnnn. 1 53 | 323-7 Screw, HH 3/8-16 X 1 3/4.......cccovvuvneenn. 1
17 | 103-1060 Cover, Air Filter W/Latch............cccevvveeee 1 54 | 325-11 Screw, HH 1/2-13x2 3/4...................... 1
18 | 103-1326 Filter, Safety Air .......ccccoeeeeiiiiiieeeeeee 1 55 | 2412-42 Clamp, HOSE.....cceviiiieiiiiceeeee 3
19 | 103-1327 Filter, Al ... 1 56 | 3212-6 Screw, HH 7/16-20 X 1 1/2......c.ccouvneeen. 1
20 | 103-2613 Isolator, Side.........coooiiviiiiieiiiiiieeeeee 2 57 | 3220-3 Nut, Jam 3/8-24 .......ccoviiiiiiiiiiiieeeeee 2
21 | 103-3567 Link, Rear A-T AXial ........cccoevviiiiiencnennnn. 1 58 | 32534 Washer, Lock 5/16...........cooocuveieeeiinnnnns 6
22 | 103-3568 Isolator, A-T 59 | 3256-2 Washer, 1/4 Std.........

23 | 103-3745 Asm, RR A-T 60 | 3256-23 Washer, 5/16 SAE

24 | 103-4718 SNEAVE ....ooviiiiiiiiie e 1 61 | 3256-24 Washer, 3/8 SAE.......cccccoeiiiiiiieieeiies 4
25 | 103-5178 Asm, Canister Air Filter W/Hood ............ 1 62 | 3256-4 Washer, 3/8 Std.........cceveeiiiiiiiiieeieiies 2
26 | 33114-090 Screw, HH M8-1.25 x 90mm .................. 1 63 | 3296-23 Nut, Nyloc 1/2-13 ... 1
27 | 103-7530-03 WId, Engine Mount (LH).........cccceeviiinnes 1 64 | 3296-39 Nut, NyloC 3/8-16........oeveeeiiiiiiiieieaeiis 4
28 | 103-7531-03 WId, Engine Mount (RH) ...........ccccveennne 1 65 | 3296-6 Nut, Nyloc 3/8-24 ..., 2
29 | 103-7541-03 Bracket, Engine Mount.............c.cceeeuunnee 1 66 | 32128-20 Nut, Whizlock 5/16-18 ............ccccuveeeeennne 10
30 | 103-7542-03 Bracket, Clutch Reaction .............c......... 1 67 | 33014-00 Nut, HeXx M8-1.25. ... 4
31 | 103-7543 ASM, RRA-T oo 1 68 | 33113-012 Screw, HH M6-1 x 12mm

32 | 103-7544 Link, Rear A-T Axial.... 69 | 33113-020 Screw, HH M6-1 x 12mm

33 | 103-7555 Shaft, Kubota 902 Stub 704 | 33114-020 Screw, HH M8-1.25 x 20mm

34 | 103-7556 Hub, Pump Drive.........cccccceeiniiiiieneeeee 1 71 | 33114-080 Screw, HH M8-1.25 x 80mm.................. 3
35 | 103-7567-03 WId, Flywheel Cover..........ccccccuveeeeennne 1 72 | 109-1245 WaAShEl....cooviiiiiiiiiiiiiiiieeeee 1
36 | 103-7597 Hose, Air Intake ...........ooovvvvviiiiiiiiiieiennn. 1 73 | 66-6480 WaSher.......cooovvvviiiiiiiiiiiiiiiiiiiiiiieeeaeae 1
37@ | 109-2855 Kit, MUFFIEr ..., 1

Exmark black touch up spray paint — gloss black.

& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on (5) screws, item #70 securing shaft, item #33 to engine.
@ Includes item #44.

Kubota Replacement Parts List
(Refer to Engine Owner's Manual)

Description Kubota Part No.
Engine Oil Filter..........ccceevviiiiniicennn, 15853-3243

15



ENGINE DECK GROUP

16



INSTALL OPEN END OF
SEAL OUTWARD BOTH ENDS

ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-603496 Bushing, Idler.........ccccoviiiniiiiiiie. 1 13 | 103-9250 Kit, Idler Arm (103-9229-03) W/Brgs...... 1
2 | 1-603805 Pulley, Idler ..., 1 14 | 106-7159 O-RiNG ..eeoiviiiiieiie e 2
3 | 1-633082 BUShING......ooiiiiiiiiic 1 15 | 32120-10 Ring, Retaining ..........cccocoveriiieiiiicnnn. 2
4 1-633166 Pulley, Idler ..., 1 16 | 109-2994 Belt, Mule Drive ..........cooeveveveviiiiiiiiiienen, 1
5 | 1-653366 Spacer L1 17 | 302-40
6 | 98-5975 Washer, Spring Disk 3/8 ...........cccceeueee. 1 18 | 323-12
7 | 103-2627 Bushing, Idler.........ccccoovviiiiiiiiiiie. 1 19 | 323-42
8 | 103-2916 Guard, Top 20 | 323-9
9 | 103-3504 Bearing, Spherical 21 | 3256-24
10 | 103-3506 Seal, Single Lip.....cooooveviiiiniiiiiiiece 2 22 | 3256-4
11 | 103-5677 SPACEN ...t 1 23 | 3290-357 Nut, Whizlock 3/8-16 ...........ccceevcvvvennnnn. 4
12 | 103-8599 SPHNG ceiiiiiiiii e 1 24 | 3296-39 Nut, NyloC 3/8-16......ccooviiiiiiiiiiiiieiine. 1

Exmark black touch up spray paint - gloss black.
® 103-9250 kit includes components shown and nyloc nut item #24.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

17




HOOD AND PANEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 923786 RIVEL ..o 4 14 | 103-9224-03 Mount, Seal Front..........ccccceeeuvuvvvnnnnnnns 1
2 | 1-643187 Seal, Trim 20" ......ooviiiiiiiiee e 2 15 | 103-9225 Seal, THmM 17.1" ..o 2
3 | 1-643188 Latch, Rubber ... 2 16 | 103-9226-03 WId, HINGE.....eeeveeiiiiiiiieeiiiiieeee e 1
4 | 1-803072 RIVEL ..o 18 17 | 103-9228-03 Mount, Seal Side ........cccceeeiiiiiiieeeiiiiies 2
5 74-5950 LatCh..oveeieiiieeeeeeeeeee s 2 18 | 109-3257 Asm, Air Cleaner Brkt W/Decals............ 1
6 | 32128-33 Nut, Whizlock 1/4-20..........cooeviienenennn. 12 19 | 109-0023 GrOMMEL ... 2

74 | 103-9200 Asm, HOOd..........ooovvviiiiiiiiiiiiiiiiieieeeee 1 20 | 109-3201 Asm, Air Deflector W/Decal................... 1
8 | 103-9201-03 Screen, Radiator 21 | 32128-33 Nut, Whizlock 1/4-20 ... T 24
9 | 103-9206-03 Bracket, Front Cover 22 | 321-3 Screw, HH 1/4-20 X 5/8.........ccoveiviinnnenn. 12
10 | 103-9220 Cover, Radiator..........cccceeeveiiiiiiiinnnnns 1 23 | 322-4 Screw, HH 5/16-18 x 7/8........................ 2
11 | 103-9221 Panel, Side ........cooviiiiiiiiieeeeee 1 24 | 3256-22 Washer, 1/4 SAE........cccccovivviiiiieen 12
12 | 103-9222-03 Bracket, Rear COVEr ...........evvvvvvvvvvvvnnnnns 1 25 | 3256-23 Washer, 5/16 SAE.......ccccccccvvvvveieiiiiienen. 2
13 | 103-9223-03 Mount, Seal Rear.......ccccccuuiiuiieeieeeaaiinns 1 26 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccuveeeeenn. 2

Exmark black touch up spray paint — gloss black.
4 Hood assembly comes with back logo decal, side decals need to be ordered separately.

18




COOLING GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303287 Tie, Cable 51/2 (Small) .......ccoccvvverineenne 3 25 | 109-0796-03 WId, Fan Shroud...........c.ccccevvivieniinnennns 1
2 | 1-513645 BUShING......ooiiiiiiiiiiie e 26 | 109-0917 Nut, Push 5/16........ccccooviiiiiieiiiieen, 1
3 | 1-513658 Bumper. 27 | 32128-20 Nut, Whizlock 5/16-18 ..

4 | 1-633989 Clamp e 28@ | 109-2479 Asm, Radiator Fan W/Mounts

5 | 1-643161 Cap, Radiator...........ccceevvveiiiiieeiiieees 1 29 | 109-2669

6 | 1-643163 Tank, Overflow......... 1 30 | 109-2950

7 | 1-643164 Cap, Overflow Tank .........ccccoeveeeiiniennns 1 31 | 109-3142

8 | 1-643189 Keeper, Rubber Latch............ccocveennee. 2 32 | 109-3143

9 | 1-643259 Fitting, EIDOW ......ooviiiiiiiiiciccce 1 33 | 109-3179-03

10 | 69-3020 LatCh, DraW......cccoveruerieeiinieiesieenieniens 1 34 | 32120-18

11 | 923786 RIVEL ..ot 4 35 | 321-2

12 | 103-1479-03 WId, Rear BUMPEr .......cccceeeriieeinineennns 1 36 | 3214

13 | 103-6643 SPring ...coeeevveeeiniinen. 37 | 322-10 Screw, HH 5/16-18 x 2..

14 | 103-7532 Hose, Radiator 38 | 322-3 Screw, HH 5/16-18 x 3/4

15 | 103-7558-03 39 | 322-4 Screw, HH 5/16-18 X 7/8........cccccovuveene 14
16 | 103-7579-03 40 | 322-5 Screw, HH 5/16-18 x 1

17 | 103-7581-03 41 | 3234-47 Screw, HH FLG 5/16-18 x 3/4

18 | 109-2804 42 | 3250-26 Screw, PPH #8-32 X 1/2.......cccocvvvennne. 2

19 | 103-7715 43 | 3253-3 Washer, Lock 1/4 ........ccccvoiiiiciiiinene 4
20 | 103-9207 RO, Prop.....ccooveeiiiiieiiiee e 1 44 | 3253-4 Washer, Lock 5/16..........ccccveeriieeennncnne 12
21 | 109-3312 Asm, Latch Plate W/Decals ................... 1 45 | 3256-22 Washer, 1/4 SAE.........ccccooiiicniiiee 6
22 | 103-9214-03 Bracket ........ccceviviiiiiiiieieene e 1 46 | 3256-23 Washer, 5/16 SAE .........cccocoveiiiieennene
23 | 103-9218 Pin, Cover Pivot.... 47 | 3296-29 Nut, Nyloc 5/16-18.....

24 | 109-0089-03 Bracket, Hydraulic Tank 48 | 3296-54 Nut, Nyloc #8-32 Thin

Exmark black touch up spray paint — gloss black.
4 Radiator assembly does not include items, #1 or #32.

@® Includes item, #30.

19




COOLING GROUP

« 0

14

20



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large) .......cccceevueene 2 26 | 103-2916
2 | 1-373034 Washer 27 | 103-3186
3 | 1-603401 SPACET .ttt 28 | 103-3330
4 | 9000784 Bolt, Carriage 3/8-16 X5 .......cccovevveennnne 1 29 | 103-3504
5 | 32128-49 Nut, Whizlock 1/2-13........ccccvevieiieeninnnn 4 30 | 103-3506
6V | 1-603990 Adapter, Straight..........ccccovviiniiiieennn. 4 31 | 103-4566
1-603992 O-Ring, 37 Flare #8 .......ccccevveviienenne. 1 32 | 103-4567
1-603920 O-RiNg, SAE#8 ....ooiiiiiiiiiieiieeeeee 1 33 | 103-4569
7 | 1-603991 Adapter, Straight..........cccccoociiiiiiiennn. 4 34 | 103-4680 Hose, Wheel Motor (60") ...........ccvevneee. 4
1-603992 O-Ring, 37 Flare #8 .......ccccevveriienene 1 103-4679 Hose, Wheel Motor (66" & 72").............. 4
1-603919 O-Ring, SAE #10 .....covoviiiiiiieiceiee 1 35 | 32120-10 Ring, Retaining .........ccccovveerienieiieene
8 | 32128-20 Nut, Whizlock 5/16-18..... 36 | 3296-39 Nut, Nyloc 3/8-16..........
9<- | 1-803050 Setscrew, 5/16-18 x 3/4 37 | 3290-357 Nut, Whizlock 3/8-16
10 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccouee.e. 2 38 | 103-4712 Sheave , Hydro Pump.........ccocoeeiinienis 2
11 | 1-805005 Washer, Lock 5/16 Heavy...................... 6 39 | 103-4728 Asm, Lower Frame Idler .............ccoeveee. 1
12 | 98-5975 Washer, Spring Disk 3/8 ...........ccccceeueee. 3 40 | 103-6498 Hose, Pump Inlet..........ccccoooiiininennn. 1
13 | 103-1014 EIDOW, 90°......coiiiiiierieeiec e 2 414 | 103-6565 Pump, Hydro (LH).....cccoooveiiiiiiiiiceee 1
1-603920 O-RiNg, SAE#8 ....ooiiiiiiiiiieieeeeeee 1 42+ | 103-6566 Pump, Hydro (RH) ....cccooviiiiiiiiiiiiene 1
14 | 103-1471 Hub, Pump Drive........ccccooiniiiiiniiienne. 2 43 | 109-3250 Asm, Pump Idler W/Bearings ................ 1
15 | 103-1575 SPACEN ...oiiiieiiiiiiie e 1 44 | 103-7569-03 Arm, Pump ldler .........cccccoviiiiniiieninnenne 1
16 | 103-1940 Adapter, Straight..........ccccovviiniiiieennn. 2 45 | 103-7693
1-603992 O-Ring, 37 Flare #8 . 1 46 | 106-7159
1-603920 O-RiNg, SAE#8 ....oooiiiiiiiiiiiieeeeeee 1 47 | 109-0087
17 | 103-1948 Cap, Hydraulic Reservoir ............cc.c...... 1 48% | 109-0088 Asm, Charge HOSe .........cccvvevciiieiinnnne 1
18 | 103-1949 Gasket, Reservoir Cap.......ccccceeeeuvvneennn. 1 49 | 109-0091 Asm, Filter Inlet HOSE .........cvvveveiiiiinns 1
19 | 103-2146 Element, Hydraulic Oil Filter................... 1 50 | 109-0582 Asm Hydraulic Reservoir W/Decals........ 1
20 | 103-2153 EIDOW, 90°......coiiiiiieiieeiee e 2 51 | 3256-4 Washer, 3/8 Std........ccccooeeriiiiiiniiiiene 3
1-603992 O-Ring, 37 Flare #8 .......ccccevveriienene 1 52 | 321-3 Screw, HH 1/4-20 X 5/8.........ccccovernenne. 2
1-603920 O-RiNg, SAE#8 ....oooiiiiiiiiiiiieeeeeee 1 53 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccovevnennne. 7
21V | 103-2156 Adapter, Straight..........ccccceeiiiiiiiieeee 1 54 | 322-4 Screw, HH 5/16-18 x 7/8........................ 2
103-1020 O-Ring, 37 Flare #6 ........cccceoovevivvennenne. 1 55 | 323-11 Screw, HH 3/8-16 X 2 1/4........ccceevunnne. 1
1-603921 O-Ring, SAE #6 .... 1 56 | 323-7 Screw, HH 3/8-16 x 1 1/4. e 3
22 | 103-2259 Filter Head ..........coovevieiiiiiiccen 1 57 | 323-8 Screw, HH 3/8-16 X 1 1/2......cccccvevunnee. 1
23 | 103-2315 EIDOW, 90°......coiiiiiiiiieeieeeee e 2 58 | 325-5 Screw, HH 1/2-13 X 1 1/4......cccoveunnne. 4
1-603992 O-Ring, 37 Flare #8 ........cccccovvvviviiicns 1 59 | 3231-7 Bolt, Carriage 3/8-16 x 2 1/4 .................. 1
24@ | 103-2489 Motor, Wheel Drive ...........cccoceeeviveennnne. 2 60 | 3231-5 Bolt, Carriage 3/8-16 x 1 3/4 .................. 1
25 | 103-2739 Key, 5mm x5mm x 32mm........cccoeeee 2 61 | 3256-23 Washer, 5/16 SAE.........ccccccvvvvvevenennnn. 3
Exmark black touch up spray paint — gloss black.
V  Use Teflon pipe sealant on pipe threads in reservoir.
<> Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
* Charge hose assembly includes items #22, #40 & 49 only.
® Wheel Motor Service Kits
Part No. Description Qty.
103-6994 Kit, S€al ..viiiiiiiieiiiiei 1
+ Hydro Pump Service Kits + Hydro Pump Service Kits
Part No. Description Qty. Part No. Description Qty.
100-6110 Kit, Seal Service 21L.......ccccvvvevvvevivirieieienenens 1 103-2667 Kit, Valve Plate 21L .........cccvvvvvvveviiiiiiiienenn, 1
103-2669 Kit, Input Shaft 21L ......cccccevviiiiniiiiiiiieee, 1 103-7488 Fan, PW Pump Cooling.........cccccvvveviieennnnn. 1
103-2670 Kit, Thrust Bearing 21L .........ccoccviveeeeenninnnes 1 103-7489 Guard, PW Pump Fan ........ccccooiiieieieinins 1
103-2668 Kit, Cylinder BIOCK 21L ..........ccoiuiiieieeeiiiinns 1

21




HYDRAULIC GROUP

INSTALL OPEN END
OF SEAL OUTWARD

22



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-3148 Decal, Bolt Torque .........cccceevviuvveeeeeeennne 1 20 | 109-3067 Decal, Console Throttle ............cccccceee. 1
2 109-2113 Decal, TritON ......covvvvviviiiiiiiiieieeeeeeeeeeeees 1 21 | 109-1399 Decal, Anti-Scalp.....ccveeeeeiiiiiiiieeeeeies 1
3 | 98-5954 Decal, Missing CoVer..........cccccovcuveennnnn. 3 22 | 107-2112 Decal, Danger Slope..........c.coeevcvviennnen. 1
4 1-513742 Decal, NO Step.....ccoovivviiieieeiiiiiieeeeeeee 2 23 | 103-7474 Decal, Lazer XS Model ...........cccvvvvvnnnne 1
5 | 110-3842 Decal, Antifreeze..........ccccooviviiiicnnnn. 1 24 | 109-2263 Decal, Pump Fan Warning..................... 1
6 | 103-0261 Decal, Fuel Valve..........ccccccovniiiieninnnnn. 1 25 | 109-1921 Decal, Check Service .........cccoccuuveeeeennne 1
7 109-2219 Decal, Belt Routing ..........cccovviiiiieeeeennn. 1 26 | 109-1214 Decal, Park Brake.........cccccccevvvvvevivinennn, 1
8 | 109-0872 Decal, Baffle Adjustment................c....... 1 27 | 1-403005 Decal, Danger.........cccccovvvviiniieencinienen. 2
9 | 1-523552 Decal, Hyd Tank / Hot Surface............... 1 28 | 109-1215 Decal, Cutting Height..............cocvvennen. 1
10 | 1-513746 Decal, MUffler.........cccvvvviviiiiiiiiiiiiiiiiene, 1 29 | 109-1803 Decal, Triton 60" ..........ccovvvvvvverniiiiininnnnns 1
11 | 1-513748 Decal, Guard..........cccccevevvveiiiiiiiiiiiieeeee, 1 30 | 109-1804 Decal, Triton 66" ...........cccvvvvvvereririinnnnnnns 1
12 | 109-2478 Decal, 3850 RPM.......ccccoceeniiiiiiiiiennn. 1 31 | 109-1805 Decal, Triton 72" ......cooociieieieiiiiiiieeeeee 1
13 | 110-0806 Decal, No Starting Fluid .............c...c....... 1 32 | 107-9866 Decal, Top Console.........cccccvvvevivrennnnn. 1
14 | 107-2102 Decal, Folding ROPS..........cocociiiiieeenn. 1 33 | 109-1801 Decal, Exmark LOgO ..........cccuveveeeennnnaes 1
15 | 1-633706 Decal, Deck Height ..........c.ccooeiiiieeeennn. 1 34 | 109-2358 Decal, Ignition..........ccccveeiiiiiiiiieeees 1
16 | 109-2264 Decal, Warning .........cccccceeevcvveeiieneennnen. 1 35 | 109-3066 Decal, PTO / Glow Plug..........ccovvveenee.
17 | 1-303508 Decal, Discharge Warning ..................... 1 36 | 109-2586 Decal, HOod RH.........cooviiiiiiiiiiiiieis 1
18 | 103-6936 Decal, Belt Routing .........ccccoviiiiiieeeennne 1 37 | 103-2585 Decal, Hood LH ........ovviiiiiiiiiiiiiieeee 1
19 | 109-2951 Decal, Relay ........cccccevviiiiniiiciiiicc, 1 109-2815 Kit, Decal XS ......oovieiiiiiiiieeeeiiieeeeeee 1

23




DECAL GROUP

] 2 N 4 5
CAUTION

Lubricate Blade Boit A DANGER NO STEP :n':':‘..."“,:.m B
threads with copper based {Freezing point F) Donot
it g R YN COVRR B NG i BEACE. i e o ket or iaers oeage
i ocour

antiseize or grease
and torque to
5560 ft-Ibs (75-81 N'm)

ORI OL-UsE oMY
SAFFLEADJUSTUENT Gt kT MOBL 1 SAE 5W.50

BE INGHES () SYNTHETIG ENGINE OL MUFFLER AND
1-633127 - 60* 5 . ALTOToROFEALE

109-0775 - 66" {3 Vs Hols

leomss / .1t (Ca caution )
. i = el
] DO NOT OPERATE

ozt WITHOUT GUARD
PLACH

BELT ROUTING

0 AVOID MaURY

re engine damage.
il geur:

ROTATING MECHANICAL DEVICES
Can cause serlous Injury.

ANTI-SCALP ROLLER |
ALNISTHENT 22\
syt

cuTHG HeioHT A WARNING

i INCHES(mm) - Operating on wet grass or steep slopes can cause sliding
i and loss of control.
k + Wheels dropping over edges can cause rollovers, which
may result in serlous Injury, death or drowning,
~To avoid loss of control and possibility of rollover:
FOR MAXIMUM FLOTATION, rers may be Do NOT operate near drop-offs o near water.
Do NOT operate on slopes greater than 15°.
Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid speed changes.
‘There is no roll over protection when the roll bar is down.
+ Always keep roll bar in the raised and locked position
and use seat

tbet. X;
+Read s fllow rllver prtectioninstructons and waring. |,/

mr 0T~

40 (102)

PINCH POINT
May cause serious inju

SERVICE AID
Byt
vy s

& Gressedesk i o,

Evory 200 burs:
s baksbraciets,

A WARNING o
To avold serious Injury or death: 1 Grnsero cster

Do NOT aperate uness fained o safly use
this machine. Gl - ce operalor's manual for
<D0 gt e ntce ety
S oot shieid, guerds, "o avoid erius injuryor death
‘ 3ﬂ;ymw waveut b e, ot v s oot oo roun
heck o uncton of the operalr
(OFC) sty Sy daiy oo NOY tes tho GPG

ENGAGE = Stop engine and remove key before scusting
Serviing or <

morion moTion
CONTROL CONTROL

4+

A WARNING P contactand avays s evs,
fac, ki and g rom ey Ciarres lamesor sarks coild
cause bty 0 exploce. Do nat charge o se Dooster ablesor cjus post
Coneclons wiho! proper aiing. s event of an accident fush wil wher
immediately. Keep oot o each of ohldren.

v

-
N
R
¥

1092558

DIESEL

—

24



ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large) .........cccccuvee. 4 23 | 103-0498 Nut, IgNItioN ........cooiiiiiiiieeieeeee, 1
2 32128-20 Nut, Whizlock 5/16-18..........c.ccccevvveeeeen. 1 24 | 103-1311-03 Holddown, Battery ...........cccccvveveeennnnnnes 1
3 1-513051 SWItch, N.O....oiviiiiiii 2 25 | 103-1312 Bolt, Battery Hold Down.................cc..... 2
4 1-513374 Meter, Engine HOUrS ..........ccooiiiiieeeennn. 1 26 | 103-1349 Cable, Engine Ground ............cccccuvveeenn. 1
5 1-543391 Insulator, Battery.........ccccceeeeeniiiiieeeeenne 1 27 | 103-1368 Fuse, 40 AMP ...oeviiiiiiiiiiiiiiiiiiiiiiees 1
6 1-543393 Insulator, Solenoid .............ccccovvveeeieenn. 28 | 103-2106 Key, Exmark LOgO .......cccoevviiiiiienenniinns 1
7 | 1-543792 Wingnut, Nyloc 1/4-20. . 29 | 103-3684 Bezel, Guage w1
8 1-633111 SWILCN ..ttt 304 | 103-4399 Harness, Gauge .......cccccveveveveveieiiieiennnns 1
9 | 1-633181 Plate, Tapped ........ccccevvviiniiiciiiieeie. 3 31 | 103-5218 Module, Seat Delay ...........ccoeevivrennnen. 1
10 | 1-633396 Clip, LoOoM 5/8......ccoviiiiiiiiiiiiiiiiiiieee 1 32 | 103-5221 SWitch, PTO ..o, 1
11 | 1-643021 Gauge, Temperature...............cocccuvveennn. 1 33 | 109-3495 Asm, Relay Mount Bracket ................... 1
12 | 1-643037 Gauge, Voltmeter.........cccuveeeeeeeiiiiiieenn. 1 34H | 103-7886 Sender, Temperature...........cccceeevvvveeenn. 1
13 | 1-643145 Tab, #10 Stud X .25 Spade.................... 1 35 | 109-2488 Cluster, Lights........cocooeiiiiiiniiics 1
14 | 1-643275 Relay, 12VDC 40 AMP.....ooviiieiiireenenen. 5 364 | 109-3073 Harness, Wiring ........cccoccveivieieicnnennee. 1
15 | 1-643312 Clip, LOOM ...oiiiiiiiiiiiiceieciec e 1 37 | 109-3074 Cable, Ground (-).....ccoveevviiiiniiieniieees 1
16 | 1-807513 Bolt, Carriage #10-24 X 1/2........c...cc...... 2 38 | 109-3075 Cable, Battery (+) ...eeeeeviiivieieeeieiiieeenn. 1
17 | 1-816001 Fuse, 20 Amp 39 | 110-0811 Switch
18 | 1-816003 Fuse, 30 Amp 40 | 3224 Screw, HH 5/16-18 X 7/8
19 | 49-2040 Screw, HWH 1/4-20 X 3/4 TF......ccccen. 2 41 | 3256-23 Washer, 5/16 SAE ..........ccocovevciieicnnenn. 1
20 | 100-4918 DIOde ..ot 1 42 | 3290-500 Screw, PPH #10-24 X5/8.......ccccoccvveeen 8
21 | 103-0205 Alarm, Dual Tone 12VDC..............cccu.... 1 43 | 3296-2 Nut, Nyloc #10-24.......cocoviiviiiiiiiieen. 4
22 | 103-0206 Switch, Ignition W/Keys ........cccceiiiieennns 1 44 | 109-2661 Screw, PPH #10-24 x 1/2...................... 4

Exmark black touch up spray paint — gloss black.

& Use dielectric grease on all wiring harness connectors.
B Use Teflon pipe sealant on pipe threads on temperature sending unit.

25




ELECTRICAL DIAGRAM

NOLLISOd 00
TVLNGN NI SHEATT T0HLNOO

2 HLIM G500 i SIHALMS
e TOULNOD NOLLOW HLOB
AVEY HLIM 03500 ><-m_\wz
v JouiNad || TOHINGD WoTe) (v
< HULMS MO 3doia NOLLOW H1 NOLLOW Hy 36N AWV OF 36N WY 08 2z
i T
ﬁ_m i Fn& 2128 ﬁ_m M Fn&
! e v igs | > ,
= [, IR K
ettt CLLD =]
g I T A == L 2 = 0 C 5

HOLMS OLd ‘TAHXIV MELININOH | A WNIREL
AVEOLYES | X WNIREL
AIRILNIS | S WNIREL

TEevsoeLw|

1
1

=k
b

— ==

HOLMS OLd ‘TAHXTN YILINUNOH | | NIRELL

e

XV
Yovia

W
o

C vnﬂ_ﬂxgs_zx
Mo MOVIEING
WNOKS
QIONE108 LT YOV I§29NVRO
P 14
HoI0M
HALWIS @VHDJ
ET L
TONTIS
XVH
MoNa —| e O—————

TAMOTIZA
NTRO X
NE3MO 11

ALV | 8 WNIREL

|
5

POVIZNMONE — 0
——OVIEDINK —| =

JOVIBMOTIIA

JOVIEMOTIA-

—
-

JOVIEMOTIA-

HNNIRIFNLOA | V WNIREL
SNOUOINNGD  WNIEL

ORVIINMOYE —
L ovianmous

— XN IIINVHO

'HOLWS NOLIN

N e v oo

HALMS
YOFTEMOTEA JONVHO NOLLINI
W ) ﬁ E-T
oY m_ oA ———————— w0
WNINEEL ©ﬂu/
&LV o (HoLms ol
604V
e O Nazspions — _Hnw_
HOLMS o
© (80d) AnaLIVE
w3aNas . WIS
prany ©188 TRIMOTIA = §+1+8 LIS E
Yovi Asx ] Velea Nz
s Spg——numone — x:iwg aNnowe NN 07
MOV DN LIOUD NOLLISO
[ 0d
aNoL d SBE—aumwone .
wna
+ SIBE— XOVIEMOTEA
z
[
AVEM 1L z 2 I NI R G OO
s Hdh=l]e ] fly ¢ Movie Wi
R =4 2 e HOVEIMOTIA-
] $ T
HWTEMOTEA
m h_ FF b hxnw\-_mgc._._m)‘
1390
3
sty _ﬁmﬂmn%ﬂ 4 £ m
Tl v 7
5 ¢ HIEMOTER — 7
N savmora— i A L I
2 2 55 ]
' 5 55 &8 g £s 22 ¢ 53
e [z INid E
] ovia 7 £l
v ——————————————— 7
[

(e av) (=waw)

i el viooa i88 = e Ve 2
lﬂm—___ ..._.E___..m_.f ﬁ,e;, = 30010 TING0W = M=nsl-H ﬁrmﬂmu <@n

AVHILYES =

TZe
dnnd WL ANV MO HOLMS HOLNIO  HOLWS\  LMdNITNOON 0HLNGD TWNAON
B S0VO AL AW dNAL ald old lvms AVEA VIS AV LvEs
VIS FHLNI

AVHO OLIONYNO LN HOLMS ‘HOLY:3dO HLM
SENIFDINIE OL FONVHO NI HOLMS 800 SIHOLMS

26



ELECTRICAL LOGIC SCHEMATIC

ey
|}
Y

5 o o TALOINNCD STM
R R xR m R m m m 5B
g 8 i E
mo®
WOR
QONTNS
HUWLS
s o @} .
QNNOXS Yo
o |
ol XN ENTE
HOLVNUELY 1
ol —§
HOLMS
dneL , leBpon ———
|
QNNQYS
i}
HOLMS !
0 °

%ﬁ
i %ﬁ
|

-

-]

27



SERVICE RECORD

Date

Description of Work Done

Service Done By

28




NOTES

29



NOTES

30



© 2006 EXMARK MFG. CO. INC. PART NO. 109-2927 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

Ak

MFG. CO.




